
 

 

 

 

Woven Strapping belt production QC Report 

Item name G74 Material Yarn Test date 2025.08.26 

Width: 19mm+0.7mm/-0.5mm Thickness: 1.0±0.2mm 

Testing method 

   
1. Surface 2. Hand tension test 3.Width 

   
4. Thickness 5. Linear test 6. System test 

Surface + Hands tension test 

Method 
No. 1 2 3 4 5 Remarks 

Surface OK OK OK OK OK  

Standard performance 
Hands tension test OK OK OK OK OK 

Width + Thickness + Linear strength test + System breaking strength test 

Method No. 1 2 3 4 5 Average Remarks 

Width 19.24 19.20 19.18 19.14 19.18 19.19 
 

 

 

 

 

 

Ambient temperature 

Thicknes 1.08 1.10 1.08 1.10 1.08 1.09 

Breaking strength 

of linear 

test(830daN) 

 

854 
 

867 
 

843 
 

856 
 

841 
 

852 

System breaking 

strength test 

(1170daN) with 

buckle 

1943P 

 

 

1183 

 

 

1208 

 

 

1184 

 

 

1197 

 

 

1190 

 

 

1192 

Elongation 

 

Trial -No. 
Elongatiat at 

30% 

Elongation at 

50% 

Elongation at 

70% 

Elongation at 

100% 

 

Remarks 

Elongation test with 

self belt 10cm 

length 

 

10.50 
 

10.70 
 

10.90 
 

11.20 
The test result should 

not be above 11.5cm 

Note: Test results have 3% tolerance, pictures illustrate testing method. 


